#### SUMMARY OF PRODUCT CHARACTERISTICS

### 1. NAME OF THE MEDICINAL PRODUCT

# **VERRUPAN**, lotion for local application

# 2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Cedar tincture	15	g
Salicylic acid	. 3	g
Lactic acid		_
F 100 £1-4:	_	-

For 100 g of lotion.

For the complete list of excipients, see section 6.1.

## 3. PHARMACEUTICAL FORM

Solution for local application.

### 4. CLINICAL PARTICULARS

## **4.1 Therapeutic indications**

Treatment of plantar warts, vulgar hand warts and mosaic warts.

# 4.2 Posology and method of administration

Two to three applications per day.

In the evening before the last application, gently rub the surface of the wart with a cardboard file or pumice stone, avoiding bleeding, so as to remove the rough surface of the wart. If bleeding occurs, stop treatment for three days.

Treatment may continue for several weeks or even months.

# 4.3 Contraindications

Allergy to salicylic acid.

Do not apply to mucous membranes.

## 4.4 Special warnings and precautions for use

## Warnings

Do not apply to mucous membranes.

# **Precautions for use**

When applying, do not overflow onto healthy skin.

## 4.5 Interactions with other medicinal products and other forms of interactions

Not applicable.

## 4.6 Pregnancy and breast-feeding

Not applicable.

## 4.7 Effects on ability to drive and use machines

Not applicable.

#### 4.8 Undesirable effects

Possible skin irritation if applied to healthy skin or mucous membranes.

### 4.9 Overdose

Not applicable.

### 5. PHARMACOLOGICAL PROPERTIES

# **5.1 Pharmacodynamic properties**

Pharmacotherapeutic class: KERATOLYTIC, WART REMOVER, CORN REMOVER. (D. DERMATOLOGY)

# **5.2 Pharmacokinetic properties**

Not documented.

### 5.3 Preclinical safety data

Not documented.

### 6. PHARMACEUTICAL PARTICULARS

## **6.1 List of excipients**

Elastic collodion.

### **6.2 Incompatibilities**

Not applicable.

### 6.3 Shelf life

3 years.

### **6.4 Special precautions for storage**

This product is very volatile and flammable, it should be kept away from all sources of heat and flame.

Close the bottle tightly after use.

### **6.5** Nature and contents of container

Vial (glass) of 3 g. Box of 2 vials.

# 6.6 Special precautions for disposal and handling

No particular requirements.

## 7. MARKETING AUTHORISATION HOLDER

PHARMA DEVELOPPEMENT SAS CHEMIN DE MARCY 58800 CORBIGNY FRANCE

## 8. MARKETING AUTHORISATION NUMBER (S)

• 3400932950072 : 2 glass vials of 3 g.

## 9. DATE OF FIRST AUTHORISATION / RENEWAL OF THE AUTHORISATION

23/05/1979

# 10. DATE OF REVISION OF THE TEXT

12/09/2013

# 11. DOSIMETRY

Not relevant.

# 12. INSTRUCTIONS FOR PREPARATION OF RADIOPHARMACEUTICALS

Not relevant.

# PRESCRIPTION AND SUPPLY CONDITIONS

This medicinal product is available without a prescription.